
 

 

Campus: 

RIICO Institutional Area, Sitapura, Tonk Road, JAIPUR – 302 022 (Raj.) INDIA | Phone : +91-141-2771804 ⦁ 2771777 | Fax : +91-141-2771805 ⦁ 2771807 
Website : www.mgumst.org | Email : info@mgumst.org | Sponsoring Body : India Education Trust 

7.1.4 WATER CONSERVATION FACILITIES AVAILABLE IN THE INSTITUTION: 

1. RAIN WATER HARVESTING 

2. BOREWELL /OPEN WELL RECHARGE 

3. CONSTRUCTION OF TANKS AND BUNDS 

4. WASTE WATER RECYCLING 

5. MAINTENANCE OF WATER BODIES AND DISTRIBUTION SYSTEM IN 

THE CAMPUS 

 

 

 
 
 
 
 
 

S. No. Description Page Number 

1.  Certificate of Head of Institution 02 

2.  Rain water harvesting 04 

3.  Borewell / Open well recharge 09 

4.  Construction of tanks and bunds 17 
[...]
Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

20 

 

 

3.2 : BASE-LINING AND BENCHMARKING: 

The water audit for Mahatma Gandhi University of Medical Sciences and Technology included both 

primary and secondary data collection for various identified water uses. Primary data collection included 

the following components: 

 

• Development of questionnaire format for individual water use, gardening etc. 
 

• Sample survey of premises office staff to estimate individual water consumption on sanitary and 
drinking purposes based on questionnaire format. 

 

• Flow rate calculation from the taps flow rates and number of all water using fixtures/ equipment 

was also undertaken. 
 

• Secondary data collection included compilation of number of staff along with their duration of 

stay. 
 

• Collecting records of water pumped to the overhead and underground tanks and average running 

hours of all pumps etc. to estimate actual supply. 

 
 

3.3 : CONDUCTING A WATER AUDIT AT THE UNIVERSITY PREMISES 

LEVEL: 

• The data collection and processing for personal water use including drinking, supply to the lunch 

rooms, office buildings, administrative building, etc. was done on the basis of actual consumption. 
 

• As part of the survey, waste water supply to irrigation and horticulture was also carried out. 
 

• The data for all the above uses was calculated for varying time period for Mahatma Gandhi 
University of Medical Sciences and Technology to calculate per capita use. 

 

 
***************** 



Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

21 

 

 

CHAPTER- IV 

ASSESSMENT OF PRESENT WATER USAGE 

4.1. : WATER CONSUMPTION TRENDS 

The total water requirement in the University premises is 850 m3/day out of which 129 m3/day (fresh 

water) is used in student hostels. 38 m3/day for faculty and staff,4 m3/day in nursing college staff,8 

m3/day, Physio college staff 1m3/day, medical college staff 64 m3/day. Students of all colleges 83 

m3/day, OPD patient 23 m3/day, old University including privet ward 380 m3/day and new University 

including proposed floors 220 m3/day. Around 786 m3/day water treated from STP from which 100 

m3/day again used in flushing in new University building,235 m3 for land scaping and 451 m3 /day 

used in road cleaning and dust suspension. 

Thus, net fresh groundwater requirement for various uses within the premises is 850 i.e.,310250 

m3/annum considering 365 days. The source of water to the University p r e m i s e s is Ground Water 

supplied from eight tube wells. Groundwater after extraction is supplied to various areas through 

collection tanks. Average water consumption pattern for the year 2022 and 2023 (Up to June) is given 

in Table-2 (a), Table -2 (b) with Bar diagram as fig-7(a) and 7 (b) 

 
Table-2(a): Monthly water Extraction (Jan-2022 to December 2022) 

 

 
Month 

 
Extraction of water in m3

 

Jan-22 18270 

Feb-22 16175 

Mar-22 16731 

Apr-22 17558 

May-22 15236 

Jun-22 15902 

Jul-22 15793 

Aug-22 16482 

Sep-22 17139 

Oct-22 17860 

Nov-22 17793 

Dec-22 17937 

Monthly Average 16906 

Yearly Total 202876 



Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

22 

 

 

Analysis of these data shows that daily average extraction of ground water by the University from Jan 

2022 to December 2022 was 556 m3/day only. 

Fig-7(a) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Table-2(b): Monthly water Extraction (Jan-2023 to Jun2023) 

 

 

Month 

 
Extraction of water in m3

 

Jan-23 17890 

Feb-23 15499 

Mar-23 15499 

Apr-23 17001 

May-23 19271 

Jun-23 15572 

Total 100732 

Average per day 553.45 

 

 
Analysis of these data shows that daily average extraction of ground water by the University from Jan 

2023 to Jun 2023 was 553.45 m3/day. 

W
a

ie
r 

co
n

su
m

p
ti

o
 n

 in
 m

3
 



Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

23 

 

 

Fig-7(b) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
4.2. : WATER SOURCES 

The main source of freshwater for the University premises is 8 borewells. The depth of the Borewells 

is 150 to 170 m. The TDS of borewell water ranging from 1800 to 2200 mg/lit.The University premises 

abstracts about 850 m3/day of groundwater. The groundwater from borewell first collected in storage 

tank then supplied to different areas. 

There are 8 no. of borewells are located in the different areas of the University premises. The yield is 

very from 2 m3/hr to 4.5 m3/hr. All the tube wells having 7.5 HP capacity of pump. The measurements 

done by audit team using ultrasonic flow meters is provided in annexures. The operation of the borewells 

is controlled based on the level of the overhead tanks connected to the discharge of borewells. At present, 

digital meters have been installed at the borewells. The detail of borewells is shown below as Table No 

3. Photographs of the tube wells as shown in Fig-8. 

  

W
at

e
r 

co
n

su
m

p
ti

o
n

 i
n

 m
3 



Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

24 

 

 

Table 3: Details of borewell 
 

 

 

 
Location 

 

 

 
Depth (m) 

 

 

 
Type of Pump 

 

 
Pump 

Capacity (HP) 

 

 

 
Yield 

 
Bore well no. 1 

 
150 

 
Submersible 

 
7.5 

 
4.5 

 
Bore well no. 2 

 
150 

 
Submersible 

 
7.5 

 
4.5 

 
Bore well no. 3 

 
170 

 
Submersible 

 
7.5 

 
6 

 
Bore well no. 4 

 
170 

 
Submersible 

 
7.5 

 
2 

 
Bore well no. 5 

 
170 

 
Submersible 

 
7.5 

 
2 

 
Bore well no. 6 

 
160 

 
Submersible 

 
7.5 

 
8 

 
Bore well no. 7 

 
170 

 
Submersible 

 
7.5 

 
2 

 
Bore well no. 8 

 
170 

 
Submersible 

 
7.5 

 
4.5 



Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

25 

 

 

Fig-7: Geotag photographs of Tube well 

 
 

 
Tw-1 

 

 
Tw-2 

 

 

 
 

Tw-3 

 

 

 
 

TW-4 



Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

26 

 

 

 

 

 

 
Tw-5 

 

 

 
Tw-6 

 

 
Tw-7 

 

 
Tw-8 



Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

27 

 

 

4.3. : WATER METERING SYSTEM: 

There are 8 water meters in the University premises. Some of the meters are digital and some are 

mechanical. The meter readings are recorded regularly. The details of meters are mentioned in the Table 

4 below. 

Table 4: Location of Identified Water Meters 

 

S. 

No. 

Meter Location / 

Name 

 
Type of meter 

Regularly recorded 

(Yes/No) 

1 Tubewell-1 Digital Yes 

2 Tubewell-2 Digital Yes 

3 Tubewell-3 Digital Yes 

4 Tubewell-4 Digital Yes 

5 Tubewell-5 Digital Yes 

6 Tubewell-6 Digital Yes 

7 Tubewell-7 Digital Yes 

8 Tubewell-8 Digital Yes 

9 Inlet of STP-I Digital Yes 

9 Out let of STP-I Digital Yes 

10 Inlet of STP-II Digital Yes 

11 Out let of STP-II Digital Yes 

 

 
***************** 



Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

28 

 

 

CHAPTER-V 

WATER TREATMENT PRACTICES 

The University has installed the following water and wastewater treatment systems for treating west 

water: 

• RO plant -01 Numbers 

 

• Sewerage treatment plant (STP) 02Number 

 

5.1 : RO PLANT FOR DRINKING WATER: 

The University has installed 03 numbers of RO plant. Two plants having capacity of 01 m3/Hour and 

another one is having 1.2 m3/hour capacity for drinking water. The reject during regeneration is drained 

to STP Photographs of the RO System is shown in Fig- 8 

Fig-8: Photographs of RO Plant 
 

 
5.2 : WASTE WATER TREATMENT & RECYCLING PRACTICES: 

Recycling of process water, reuse of treated wastewater and rainwater harvesting are the important 

measures of reducing/saving groundwater and conservation on the premises. 

Mahatma Gandhi University of Medical Sciences and Technology has two STP. The STP design capacity 

is of 400 m3/day whereas, the average peak load never exceeds beyond 395 m3/ day which is within the 

available treatment capacity. Processes of sewerage treatment in university premises is as under: 



Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

29 

 

 

Screening and Pumping: 

The incoming wastewater passes through screening equipment where objects such as rags, wood 

fragments, plastics, and grease are removed. The material removed is washed and pressed and disposed 

of in a landfill. The screened wastewater is then pumped to the next step: grit removal. 

Grit Removal: 

In this step, heavy but fine material such as sand and gravel removed from the wastewater. This material 

is also disposed of in a landfill. 

Primary Settling: 

The material, which will settle, but at a slower rate than step two, is taken out using large circular tanks 

called clarifiers. The settled material, called primary sludge, is pumped off the bottom and the 

wastewater exit the tank from the top. 

Aeration / Activated Sludge: 

In this step, the wastewater receives most of its treatment. Through biological degradation, the pollutants 

are consumed by microorganisms and transformed into cell tissue, water, and nitrogen. 

Secondary Settling: 

Large circular tanks called secondary clarifiers allow the treated wastewater to separate from the biology 

from the aeration tanks at this step, yielding an effluent, which is now over 90% treated. The biology 

(activated sludge) is continuously pumped from the bottom of the clarifiers and returned to the aeration 

tank. 

Filtration: 

The clarified effluent is polished in this step by filtration media. The material captured on the surface 

of the disc filters is periodically backwashed and returned to the head of the plant for treatment. 

Disinfection: 

To assure the treated wastewater is virtually free of bacteria, Chlorine disinfection is used after the 

filtration step. 

Sludge Treatment: 

 
The sludge which settles down at the bottom of secondary clarifier is partially recirculated to the 

aeration tank and partially sent to the sludge tank. The re-circulated sludge in the aeration tank 

acts as food for bacterial and this process is called activated sludge process. capacity of each STP is 

400 m3/day where ‘as average waste water uses is around 786 m3/day. 

Photograph of STP and flow meter on outlet is given in Fig-9. 



Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

30 

 

 

Fig-9: STP Plant-1 
 

 

STP-2 

 

***************** 



Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

31 

 

 

 
 

DATA ANALYSIS AND RESULTS 

CHAPTER-VI 

 

6.1 : WATER CONSUMPTIVE UNITS AND WASTEWATER MAPPING 

6.1.1 WATER DEEMAND AND CONSUMPTION PATTERN: 

The water consumption pattern shows that out of total fresh water (850 m3/day) about 488.14 m3 (57%) 

is consumed for domestic use and 319 m3 of fresh water i.e., 37.52 % (fresh water) is used in flushing. 

and green belt development. There is total. 786 m3 of treated water available from which 100 m3 used 

for flushing in new University building around 235 m3 using for greenbelt and around 450 m3 of 

treated water used in road cleaning and dust suppression. 

The major water utilization areas are mentioned below in Table-5. 

 
Table 5: Water Utilization Scenario at MGUMST 

 

 

Description 

Total water Consumption 

LPD 

Domestic 

LPD 

Flushing 

Total 

LPD 
Population Domestic Flushing Total 

Student Housing 60 30 90 1523 91380 45690 137070 

Faculty and Staff 

Housing 
60 30 90 

 
420 

25200 12600 37800 

Nursing College 

staff 
30 15 45 95 2850 1425 4275 

Dental college staff 30 15 45 183 5490 2745 8235 

Physio therapy 

college staff 
30 15 45 27 810 405 1215 

Medical college staff 30 15 45 1407 42210 21105 63315 

Student for all 

colleges 
30 15 45 1840 55200 27600 82800 

OPD Patient 10 5 15 1500 15000 7500 22500 

Bed in old 

University including 

private ward 

 

2510 

 

200 

 

450 

 

1000 

 

250000 

 

200000 

 

450000 

Beds in new 

University including 

proposed floors 

 

250 

 

200 

 

450 

 

500 

 

125000 

 

100000 

 

225000 

Landscape area 
   

47000 Sqm 
  

235000 

Road cleaning and 

dust suppression 

   60734.25 

Sqm 

  
450648.135 

 

Total demand 

    

7995 

488140 lit 

= 488.14 

m3 

319070 lit 

= 319 m3 

1717858 lit 

= 1717.85 

m3 



Water audit report for Mahatma Gandhi University of Medical Sciences and Technology RIICO Institutional Area, Sitapura, Jaipur, 
Rajasthan, India. 

32 

 

 

6.1.2 WASTEWATER GENERATION AND MAPPING: 

The total wastewater generation in the University premises is in the tune of 786 m3/day, which is 

generated from domestic uses. 

6.1.3 FINDINGS: 

• As per water balance flow chart total water requirement in the University premises is 850 m3/day. 

• The main source of freshwater for the University premises is 8 borewells. The depth of the Borewells 

is 150 to 170 m 

• Around 786 m3 of water treated by two STP having 400 m3/day capacity each, out of total 786 m3 

of treated water 235 m3/day is used in landscaping ,451m3/day in road cleaning and dust suppression. 

• Around 100 m3/day for flushing in new University building. 

• It is analysed that daily average extraction of ground water by the University from Jan 2022 to 

December 2022 was 556 m3/day only. 

• Average daily fresh water consumption from Jan 2023 to Jun 2023 was 553.45 m3/day. 

• University has 08 tube wells, there are 7.5 HP pump in each tube wells. 

• Water extraction data analysed and concluded that extraction quantity is below the limit as per 

NOC. Sometimes water have to purchase from other sources. 

• Water pumped by well first collected in tanks and distributed from here for further domestic uses by 

different lines. 

• Digital Water meter is installed on all tube wells readings are recorded properly. 

• Effluent water first collected in collection tank at STP and then send for further treatment. 

 
6.1.4 RECOMMENDATIONS: 

• Water meter should be installed on inlet and outlet of the all-RO systems. 

• Few borewells are feeding water to overhead tanks, in this way water flow reached in overhead tank 

get so slow due to head losses. Water from all the borewells first collected in underground tank 

then lift up to overhead tank through high efficiency suitable pump with auto on off system to save 

unnecessary energy consumption. 

• There are five rainwater harvesting pit has been seen during the visit in which runoff of roof top 

area with surface runoff of sounding area is harvested, it should be cleaned and modify with runoff 

area. It is batter that in these rain water harvesting structures only roof top runoff water should be 

harvested. For road paved and open area separate structures should be made in low lying area like 

shallow ponds or tanks. 

• Fixing one rubber washer of ID 04 mm at the output of water taps in washrooms and in all existing 

water taps to reduce water flow. This modification will result in 50% water saving in taps. 

• In toilets fresh groundwater is used for flushing and about 15 litres per flush. To reduce the flushing 